Xtra Parts

To buy parts:  Find the SKU or part name in the parts diagram.  Then type the SKU or name into the search box.  (Search boxes are located at the top middle of your screen and below the parts diagram).

1.alt 2.alt3.alt4.alt5.alt5.altChicken Feet 3in LEFT7.alt8.alt717-712 - Gauge Plate 2.5in717-713 - Gauge Plate 3in717-713 - Gauge Plate 3in717-715 - Crankshaft721-106 - Ball721-111 - Retaining Ring721-110 - Tension Nut Bushing Screw717-719 - Centre Post717-720 - Comb Screw Sheep717-720 - Comb Screw Sheep721-114 - Tension Nut721-103 - Locknut717-723 - Sliding Sleeve717-725 - Ball Bearing 608-2RS717-726 - Countersunk Head Screw M4x8717-726 - Countersunk Head Screw M4x8717-727 - Countersunk Screw M4x8706-524 - Circlip for Shaft 06706-523 - PH-Screw M4x10701-636 - Ball Bearing 608-2Z717-700 - Sheep Shearing Head 3in701-602 - Gearbox Housing701-613 - Cogwheel Z21/12701-615 - Spindle701-612 - Seal701-610 - Centering Flange701-638 - Spring Washer 60B701-636 - Ball Bearing701-639 - Retaining Ring for Bores 022701-608 - Fan Wheel701-625 - Rotor 120V (Includes Pos 37)701-637 - Spring Washer 626701-635 - Ball Bearing 626-2Z701-620 - Socket Head Cap Screw M3x72.5701-616 - Ribbed Washer M3701-614 - Spacer Sleeve701-617 - Airflow Guide701-629 - Stator701-600-25 A - Motor Housing701-633 - Carbon Brushes With Spring and Protection Cap701-634 - Brush Cap701-634 - Brush Cap712-111 - Anti-Kink Sleeve701-643 - PT-Screw KA25x6701-603 - Switch Housing (UPPER)701-621 - Retaining Screw M3.5701-621 - Retaining Screw M3.5701-676 - Overload Security Switch (120V)701-631 - Main Switch701-669 - Capacitor 0.15uF701-669 - Capacitor 0.15uF701-671 - Cable Grip701-640 - Socked Head Cap Screw M3.5x8701-619 - Clamp701-642 - Socket Head Cap Screw M3x25701-642 - Socket Head Cap Screw M3x25701-627 - Dust Cover701-605 - Switch Housing (LOWER)701-641 - Socket Head Cap Screw M3x6701-641 - Socket Head Cap Screw M3x6701-641 - Socket Head Cap Screw M3x6701-600-30 A - Filter Cover Complete701-640 - Socked Head Cap Screw M3.5x8701-640 - Socked Head Cap Screw M3.5x8701-640 - Socked Head Cap Screw M3.5x8701-640 - Socked Head Cap Screw M3.5x81.alt 2.alt3.alt4.alt5.altChicken Feet 3in LEFT7.alt8.alt717-711 -  Cogwheel Z30717-712 - Gauge Plate 2.5in717-713 - Gauge Plate 3in717-715 - Crankshaft721-106 - Ball721-111 - Retaining Ring721-110 - Tension Nut Bushing Screw717-719 - Centre Post717-720 - Comb Screw Sheep721-114 - Tension Nut721-103 - Locknut717-723 - Sliding Sleeve717-725 - Ball Bearing 608-2RS717-726 - Countersunk Head Screw M4x8717-727 - Countersunk Screw M4x8706-524 - Circlip for Shaft 06706-523 - PH-Screw M4x10701-636 - Ball Bearing 608-2Z717-700 - Sheep Shearing Head 3in701-640 - Socked Head Cap Screw M3.5x8701-602 - Gearbox Housing701-613 - Cogwheel Z21/12701-615 - Spindle701-612 - Seal701-610 - Centering Flange701-638 - Spring Washer 60B701-636 - Ball Bearing701-639 - Retaining Ring for Bores 022701-608 - Fan Wheel701-625 - Rotor 120V (Includes Pos 37)701-637 - Spring Washer 626701-635 - Ball Bearing 626-2Z701-620 - Socket Head Cap Screw M3x72.5701-616 - Ribbed Washer M3701-614 - Spacer Sleeve701-617 - Airflow Guide701-629 - Stator701-600-25 A - Motor Housing701-633 - Carbon Brushes With Spring and Protection Cap701-634 - Brush Cap701-634 - Brush Cap712-111 - Anti-Kink Sleeve701-643 - PT-Screw KA25x6701-603 - Switch Housing (UPPER)701-621 - Retaining Screw M3.5701-630 - Overload Security Switch (240V)701-676 - Overload Security Switch (120V)701-631 - Main Switch701-669 - Capacitor 0.15uF701-671 - Cable Grip701-619 - Clamp701-642 - Socket Head Cap Screw M3x25701-627 - Dust Cover701-605 - Switch Housing (LOWER)701-641 - Socket Head Cap Screw M3x6701-600-30 A - Filter Cover Complete717-711 -  Cogwheel Z30

Category: Xtra Parts

To Buy Parts:  Find the SKU or part name in the parts diagram above.  Then type the SKU or name into the search box.  Or find it in the parts shopping section below.

XTRA Shearing Machine Users Manual
heinigershearingbladescombscutters
Combs & Cutters